soLp FORTACEROSADECV

NUCaRrR

TO: BLVD PRESIDENTE CARLOS SALINAS oo o CERTIFIED MILL TEST REPORT Page: 1
DE GORTARIKM 8 8 NUCOR STEEL TEXAS
ARODACANL 66600 Ship from:
MEXICO Nucor Steel - Texas
SHIP FORTACERQ - MEXICO CITY (RAIL) 8812 Hwy 79 W Cate: 12-Apr-2012
TO: 1430 INDUSTRIAL BLVD JEWETT, TX 75846 B.L. Number. 801874
EAGLE PASS, TX 78852- 800-527-6445 Load Number: 211277
Material Safety Data Sheets are available at www.nucorbar.com or by contacting your insige sales representative. NBV.G-08 Laruary . 2052
LOT # PHYSICAL TESTS CHEMICAL TESTS
HEAT # DESCRIFTION \gESLP T%NSS‘ILE ‘%BLI?INBC'? BEND WI'A:DEF ¢ Ni o Cr i Mo > \ > Ch > Sn CE
PO# => 4500088371 -
JW1110910201 Nucor Steel - Texas 53,800 73,000 21.0% A3 97 014 025 .20 A0
JW11109102 6x6x1/2 Angle 371MPa 503MPa 12 12 .036 003 .018
20" A36/A529GR50 54,700 75,300 24.0% CE4020 CEA529
ASTM A36-08, A529-05, A709-09a G 377MPa 519MPa 0.36 0.40
R38, ASME SA36-07 Ed 11 Ad
PO# => 4500088371
JW1111125001  Nucor Steel - Texas 59,4060 79,800 21.0% A2 .92 013 025 20 .35
JW11111250 6x6x1/2 Angle 410MPa 550MPa .18 .19 .057 .003 .016
‘ 20" A36/A529GRE0 58,900 78,700 30.0% CE4020 CEA529
ASTM A36-08, A529-05, A709-09a G 406MPa 543MPa 0.36 0.40
R386, ASME SA36-07 £d 11 Ad
PO# => 4500088371
JW1210166902 Nucor Steel - Texas 53,300 71,000 21.0% .1 .88 .008 .042 20 .28
JW12101669 8x13.75# Channel 367MPa 490MPa A7 A3 D61 .003 013
20" 0" A36/A57 2GRS0 55,000 72,000 22.0%
ASTM A36/AIBM-08 ASTM AST2/A572- 379MPa 496MPa
07 GR 50 TY1
PO# == 4500088371
JW1210167001 Nucor Steel - Texas 55,0600 73,000 24 .0% A2 .86 .008 043 19 .30
JW12101670 8x13.75# Channel 379MPa 503MPa AT 13 .058 003 016
20" 0" A3B/AS72GR50 55,600 73,100 25.0%
ASTM A36/A36M-08 ASTM AS72IA572- 383MPa 504MPa
07 GR 50 TY1
PO# => 4500088371
JW1210184907 MNucor Steel - Texas 58,200 75,400 22.0% M .80 .014 .032 .18 .34
JW12101849 6x6x1/2 Angle 408MPa 520MPa 14 .18 047 003 019
20' A3B/A529GR50 56,300 73,400 26.0% CE4020 CEAS529
ASTM A36-08, A529-05, A709-09a G 388MPa 506MPa 0.34 0.37
< oo ~R36, ASME.SA3B07 Ed 11.4d . & ey e R S i Hoih Y g g i L
1 pereby Zertify that the matezial describeo hecsin has been manufactured iz accordance
rhe specifications and standards listed ahove and thar *t satisfies those reguiresents.
311 Teited e weneace i ooee, TRy maresial. S %‘%
Tl el e el h ha pouree pateriaia in any fom ety Nathan Stewart
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?c%: BLVD PRESIDENTE CARLOS SALINAS e e CORPORATION CERTIFIED MILL TEST REPORT ses 2

DE GORTARIKM 8 8 NUCOR STEEL TEXAS
APODACANL 86600 Ship from:
MEXICO Nucar Steel - Texas
SHIP FORTACERO - MEXICO CITY (RAIL) 8812 Hwy 79 W . Date: 12-Apr-2012
1o: 1430 INDUSTRIAL BLVD JEWETT, TX 75846 B.L. Number: 01974
EAGLE PASS, TX 78852- B00-527-6445 Load Number 211977
Materfal Safety Data Sheets are available at www.nucorbar.com or by contacting your inside sales representative. \IMG-08 Januazy T, 2077
LOT # PHYSICAL TESTS CHEMICAL TESTS
HEAT # PESCRITION BT | TREIE] BNS | senp WT/DDEF | M e | e | S VL 2| e sn | CF
PO# => 4500088371 -
JW1210237001  Nucor Steel - Texas 56,900 72,100 22.0% 10 91 008 040 A7 33
JW12102370 4x4 5% Channel 392MPa 497MPa .18 .13 060 .003 12
20' 0" A529 Gr53 56,800 72,100 22.0% CE4020 CEA529
ASTM AS529/A529M-05 GR 50 392MPa 497MPa PB=* 0.35
PO# => 4500088370
JW1210259601 Nucor Steel - Texas 54,500 70,100 23.0% A2 82 .010 .030 .23 40
JW12102596 4x4x3/8 Angle 376MPa 483MPa 13 15 .042 003 .012
20" A36/A529GR50 54,600 76,400 25.0% CE4020 CEAS520
ASTM A36-08, A529-05, A709-09a G 376MPa 527MPa .35 0.39
R36, ASME SA36-07 Ed 11 Ad
PO# => 4500088370
JW1210274201 Nucor Steel - Texas 52,700 75,900 26.0% A0 B4 015 040 .19 37
JW12102742 2-1/2x2-1/12x1/4 Angle 383MPa 523MPa .18 22 .059 .003 0N
20" A36/A529Gr50 52,800 75,100 23.0% CE4020 CEAS52¢
ASTM A36-08, A529-05, A709-09a G J64MPa 518MPa 0.33 0.37
R36, ASME SA36-07 Ed 11 Ad
PO# => 4500088370
JW1210274301  Nucor Steef - Texas 52,200 77,900 23.0% 10 .85 015 .043 .19 .35
JW12102743 2-1/2x2-1/2x1/4 Angle 360MPa 537MPa 23 26 .059 .003 012
20' A3B/A529Gra0 52,800 75,800 23.0% CE4020 CEA529
ASTM A36-08, A529-05, A709-09a G 364MPa 523MPa 0.34 0.38
R36, ASME SA36-07 Ed 11 Ad
. .“ 1 : _ e r%:-;;..L!:e matu:ialrdes:x:‘.hg—i herpin h‘a'sr hee:n :ra::;:iac-..:::a:: :.- ac;-;:;i - woth :
e s s g"ia:“:c,i:;fz;g:e;jzgef:-,igu r__':|at it sarisfies those requirements, %
2.0 W and i fa f?d in the Unired :f:‘ . L QUALITY
1 Rave nit bean uned tn Tha peabee,Jacerials in oy fom ASSURANCE:  Nathan Stewart




